

**TESTING CERTIFICATE**

Batch No. : \_\_\_\_\_ Material No. : \_\_\_\_\_  
 Item to be Tested: S580-16 Testing Date: 2019 Year 10 Month 30  
 Serial No: 0891 Report Printed on: 2019 Year 10 Month 30

| Item No. | T. R.<br>mm | Peak<br>kgf | 0.2% Yielding<br>kgf/mm <sup>2</sup> | Yieldling<br>kgf/mm <sup>2</sup> | Elongation<br>kgf/mm <sup>2</sup> | Elongation Rate<br>% | Remarks |
|----------|-------------|-------------|--------------------------------------|----------------------------------|-----------------------------------|----------------------|---------|
| S580-16  | 201.062     | 7893.2      | 28.24                                | 23.54                            | 39.26                             | 45.25                |         |

